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TEST RESULT CERTIFICATION

Applicant’'s Name..................... . Shenzhen Liyuan Technology Co., Ltd

Address . 201, Building 1, Hongfa Industrial Zone, Guxing Community, Xixiang
...................................... ' Street, Bao'an District, Shenzhen, China

Manufacture's Name................ . Shenzhen Liyuan Technology Co., Ltd

Address... : 201, Building 1, Hongfa Industrial Zone, Guxing Community, Xixiang

Street, Bao'an District, Shenzhen, China

Product Description

Product Name............ccceeuvnee. . Intelligent translation device

Brand Name............ccccoeeeeee:. - N/A

Model Name.......ccccccoevvenennne V2

Series Model...............................  See the first page of the report

Test Standards...........ccccocu...... . FCC Rules and Regulations Part 15 Subpart C, Section 247
Test Procedure...........cccccceuuee. : ANSI C63.10-2013

This device described above has been tested by Flux Compliance Service Laboratory, the test results
show that the equipment under test (EUT) is in compliance with the FCC requirements. And it is
applicable only to the tested sample identified in the report.

This report shall not be reproduced except in full, without the written approval of Flux Compliance
Service Laboratory, this document may be altered or revised by Flux Compliance Service Laboratory,
personal only, and shall be noted in the revision of the document..

Date of Test...........cccovevvenrennnnnn. :

Date (s) of performance of tests.: Sep. 10, 2025~Sep. 15, 2025

Date of Issue...........c.ccccveveneeel Sep. 22, 2025
TestResult..........ccoeevveviiieiies . Pass
\ 1
Tested by ; { sz ’ O\Yl
(Mike Tan)
Reviewed by : Nels vang
(Nels Wang)
Approved by : _]Q‘CL Waﬁ
(Jack Wang)
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:
KDB 558074 D01 15.247 Meas Guidance v05r02

FCC Part 15.247,Subpart C
Stand_ard Test Item Judgment Remark
Section
FCC 15.247 (a) (2) 6dB Bandwidth PASS -
FCC 15.247 (b) (3) Conducted Output Power PASS --
FCC 15.247 (e) Power Spectral Density PASS -
FCC 15.247 (d) Band-edge and Spurious Emissions PASS _
(Conducted)
FCC 15.247 (d) Radiated Spur Emissi
adiate urious Emissions
FCC 15.209 P PASS -
FCC 15.205
FCC 15.247 (d) Radiated Band Edae G i
adiated Ban e Compliance
FCC 15.209 o P PASS -
FCC 15.205
FCC 15.207 Power Line Conducted Emission PASS ~
FCC 15.203 Antenna requirement PASS --
15.205 Restricted Band Edge Emission PASS --

NOTE:
(1)” N/A” denotes test is not applicable in this Test Report
(2) All tests are according to ANSI C63.10-2013

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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1.1 TEST FACTORY

Company Name: Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye

N West Road Hi-Tech Industrial, Song shan lake Dongguan
Telephone: +86-769-27280901
Fax: +86-769-27280901

FCC Test Firm Registration Number: 514908
Designation number: CN0127
A2LA accreditation number: 5545.01

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurement y U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

No. Item Uncertainty
1 RF output power, conducted +0.71dB
2 Unwanted Emissions, conducted +2.98 dB
3 Conducted Emission (9KHz-150KHz) +4.13 dB
4 Conducted Emission (150KHz-30MHZz) +4.74 dB
5 All emissions,radiated(<1G) 9KHz-30MHz +3.1dB
6 All emissions,radiated(<1G) 30MHz-1000MHz +3.2dB
7 All emissions,radiated 1GHz -18GHz +3.66 dB
8 All emissions,radiated 18GHz -40GHz +4.31 dB
9 Occupied bandwidth 4(%)
10 PSD +1.73dB

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF THE EUT

Product Name

Intelligent translation device

Trade Name N/A
Model Name V2
Series Model See the first page of the report

Model Difference

PCB board, structure and internal of these model(s) are the
same, only differing in Model name and color. So no additional
models were tested

Channel List

Please refer to the Note 2.

Operation frequency

IEEE 802.11b: 2412MHz-2462MHz
IEEE 802.11g: 2412MHz-2462MHz
IEEE 802.11n HT20: 2412MHz-2462MHz

Modulation:

IEEE 802.11b: DSSS (CCK, QPSK, BPSK)

IEEE 802.11g: OFDM (64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20: OFDM (64QAM, 16QAM, QPSK, BPSK)

Transmitter rate:

IEEE 802.11b: 1, 2, 5.5, 11 Mbps
IEEE 802.11g: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
IEEE 802.11n HT20: up to 150 Mbps

Power Supply DC 5V=1A
Battery DC 3.7V
Hardware version number | V1.0
Software version number V1.0

Connecting /O Port(s)

Please refer to the User's Manual

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the

User's Manual.
2. Cannot support MIMO modes

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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Channel List
Channel Fr?“q/llﬁezn)cy Channel Fr(elsltﬁezr;cy Channel Fr?'\q/lllj_lezl;cy
01 2412 05 2432 09 2452
02 2417 06 2437 10 2457
03 2422 07 2442 11 2462
04 2427 08 2447

4. Table for Filed Antenna
Ant. Brand Model Name | Antenna Type [Connector| Gain (dBi) NOTE

FPC N/A 2.56 Antenna
Antenna

1 N/A N/A

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2.2 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

During testing channel & power controlling software provided by the customer was used to control
the operating channel as well as the output power level. The RF output power selection is for the
setting of RF output power expected by the customer and is going to be fixed on the firmware of
the final end product.

Block diagram of EUT configuration for test

Adapter
EUT DC

Test software: the IPOP exe
The test softeware was used to control EUT work in continuous TX mode, and select test channel,

Wireless mode as below table

Tested mode, channel, and data rate information
Mode Setting Tx Power data rate Channel Frequency
(Mbps) (MHz)
(see Note)

B 1 LCH: CH1 2412
IEEE 802.11b 8 1 MCH: CHB 2437
8 1 HCH: CH11 2462
20 6 LCH: CH1 2412
IEEE B02.11g 20 6 MCH: CHB 2437
20 6 HCH: CH11 2462
20 MCS 8 LCH: CH1 2412
IEEE 802.11n HT20 20 MCS 8 MCH: CHB 2437
20 MCS 8 HCH: CH11 2462

Note:

(1) According exploratory test, EUT will have maximum output power in those data rate, so those data
rate were used for all test,

(2) The test voltage was tuned from 85% to 115% of the Nominal rate supply votage, and found that the
worst case was the nominal rated supply condition, So the report just shows that condition’s data

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2.3 DESCRIPTION OF NECESSARY ACCESSORIES AND SUPPORT UNITS
The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.
Necessary accessories

Serial Note

Item Equipment Mfr/Brand Model/Type No. No
Support units
Item Equipment Mfr/Brand Model/Type No. Sﬁgal Note
Note:

(1) The support equipment was authorized by Declaration of Confirmation.

or detachable type cable should be specified the length in cm in " Lengtha column.
(2)  For detachable type 1/0 cable should b ified the length in cm in FLength s col
(3) “YES” is means “shielded” “with core”; “NO” is means “unshielded” “without core”.

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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Kind of Equipment Manufacturer Type No. Company No. |Last calibration|Calibrated until
EMI Test Receiver R&S ESRP 3 FCS-E001 2025.08.25 2026.08.24
Signal Analyzer R&S FSV40-N FCS-E012 2025.08.25 2026.08.24
Active loop Antenna ZHINAN ZN30900C FCS-EO013 2025.08.25 2026.08.24
Bilog Antenna SCHWARZBECK VULB 9168 FCS-E002 2025.08.25 2026.08.24
Horn Antenna SCHWARZBECK | BBHA9120D FCS-E003 2025.08.25 2026.08.24
SHF-EHF Horn
Antenna (18G-40GHz) A-INFO LB-180400-KF FCS-E018 2025.08.25 2026.08.24
Pre'Amp"ﬂ‘;;(O'1 M-3G EMCI EM330N FCS-E004 | 2025.08.25 | 2026.08.24
Pre-Amplifier
(1G-18GHz) N/A TSAMP-0518SE | FCS-E014 2025.08.25 2026.08.24
Pre-Amplifier
(18G-40GHz) TERA-MW TRLA-0400 FCS-E019 2025.08.25 2026.08.24
Temperature & HTC-1 victor FCS-E005 | 2025.08.25 | 2026.08.24
Humidity
Conduction Test equipment
Kind of Equipment Manufacturer Type No. Company No. | Last calibration | Calibrated until
EMI Test Receiver R&S ESPI FCS-E020 2025.08.25 2026.08.24
LISN R&S ENV216 FCS-E007 2025.08.25 2026.08.24
LISN ETS 3810/2NM FCS-E009 2025.08.25 2026.08.24
Temperature &
p HTC-1 victor FCS-E008 2025.08.25 2026.08.24
Humidity
RF Connected Test
Kind of Equipment | Manufacturer Type No. Company No. | Last calibration | Calibrated until
MXA SIGNAL .

Analyzer Keysight N9020A FCS-E015 2025.08.25 2026.08.24
Spectrum Analyzer Agilent E4447A MY50180039 2025.08.25 2026.08.24
Spectrum Analyzer R&S FSV-40 101499 2025.08.25 2026.08.24

Power Sensor Agilent UX2021XA FCS-E021 2025.08.25 2026.08.24

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901

Fax:769-27280901

http://www.FCS-lab.com
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3.6DB BANDWIDTH
3.1 Limit
For direct sequence systems, the minimum 6dB bandwidth shall be at least 500 kHz

3.2 Test Procedure
(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) Set the spectrum analyzer as follows

RBW: 100kHz
VBW: 300kHz
Detector Mode: Peak
Sweep time: auto
Trace mode Max hold

(3) Allow the trace to stabilize, measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and lower frequencies) that are

attenuated by 6 dB relative to the maximum level measured in the fundamental emission

3.3 Test setup

Spectrum Analyzer EUT

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com




| gl S— ]
N Page 14 of 54 Report No.: FCS202509312W02

3.4 Test results

TestMode Channel (MHz) 6dB Bandwidth (MHZz) Limit [MHZ] Verdict
802.11b 2412MHz 10.080 0.5 Pass
802.11b 2437MHz 10.080 0.5 Pass
802.11b 2462MHz 10.110 0.5 Pass
802.11g 2412MHz 16.380 0.5 Pass
802.11g 2437MHz 16.380 0.5 Pass
802.11g 2462MHz 16.410 0.5 Pass

802.11n 20 2412MHz 17.640 0.5 Pass

802.11n 20 2437MHz 17.640 0.5 Pass
802.11n 20 2462MHz 17.640 0.5 Pass

Note: 6dB Bandwidth (MHz) = Mark2 (MHz) - Mark 1 (MHz)

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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3.5 Original Test Data
802.11b-CH2412MHZ

. Keyight Spectrum Anslyzer - Swept A T e
RL [ RF [s0q AC [ CORREC | | SENSE:PULSE] [ ALIGN AUTO | 07:40:28 PM Sep 12, 2025
[Center Freq 2.412000000 GHz | - Avg Type: Log-Pwr TRACEHE] 2
PNO: Fast G0 Trig: Free Run TYPE| N
IFGain:Low #Atten: 30dB DET]
Ref Offect 1 dB Mkr3 2.412 99 GHZ
10 dRidiv Ref 1.65 dBm -8.35 dBm
Log 3
835 1 2
F LA AT T PNCAR A 4 n 14.35 dBm|
154 /ﬂn =4 W s oy
284 e o WA
n B
|7 B
-48.4 R iy
564 i ammarn i D ol TN
-6E5.4
784
684
Center 2.41200 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz
2.406 96 GHz -14.76 dBm
2.417 04 GHz -14.91 dBm
241299 GHz -8.35dBm

(1] | b

STATUS |

802.11b-CH237MHZ

s Keysight Spectrum Analyzer - Swept SA = e
RL RF [soe Ac | correc | | SENSE:PULSE] ALIGN AUTO | 07:50:38 PM Sep 12, 2025
[Center Freq 2.437000000 GHz | i Erealbin Avg Type: Log-Pwr Tiﬁi il 5
PNO: F C g- 5 :
IFGain:Ii?\lm @ #Atten: 30dB DET|P P
Rof Offeot 1 dB Mkr3 2.435 98 GHZ
10 dBidiv Ref 1.32 dBm -8.68 dBm
Log 3
568 1 [ ]
| P, e e e W s T e, W -14.68 o)
87 = /If"" A7 i1 )
287 2T \/ "
- W
387 J“‘J
L N
487 e LW\
587 Pl 1" por/ e """""*'mm—u.h)wu-fw
BET
787
Be.7
Center 2.43700 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
[MAWODETRSC] X | ¥ | FUNCTON ] FUNCTIONWIDTH] FUNCTON VALUE
N[1[Ff 2.431 96 GHz -14.96 dBm
N 1 f 2.442 04 GHz -15.66 dBm
N |1 ¢ 243598 GHz -8.68 dBm
i | 3 Z
sratus| -

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11b-CH2462MHZ

I Kesight Spectim Arakyeol SWeptSA e ]
RL [ RF [soe Ac | correc | | SENSE:PULSE] | ALIGN AUTO | 09:01:29 AM Sep 13, 2025
[Center Freq 2.462000000 GH=z : Avg Type: Log-Pwr TRACE
PNO: Fast 0 Trig: Free Run TYPE|M
IFGain:Low #Atten: 30 dB berlP PPP PP
—— MKr3 2.460 98 GHz
10 dBidiv__ Ref 1.93 dBm -8.07 dBm
Log 3
i : ra AT T T AN A _14.07 4B}
184 v /Tm = Toua,
281 2N \/ S
38.1 fr‘J \\n
-AB 1 f‘/ A
3 Py T
il wvm‘mmw
681
-78.1
88,1
Center 2.46200 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)

(WooHTRClsc] % ] ¥ ] FUNCTON | FUNCTIONWIOTH]
N 1' 2.456 93 GHz -15.51 dBm
1 f 2.467 04 GHz -15.54 dBm

N
N1 f 2.460 98 GHz -8.07 dBm

m

(T

STATUS |

802.11g H2412MHZ

o Keysight Spectrum Analyzer - Swept SA =)o e
RL [ RF [soe Ac | correc | | SENSE:PULSE] ALIGN AUTO | 09:12:38 AM Sep 13, 2025
Eenter Freq 2.412000000 GHz | i Erealbin Avg Type: Log-Pwr T?ﬁi 1
PNO: F ( g: ;
IFGain:Ii?\lm e #Atten: 30 dB ber|P PPPP P
Ref Offset 1 dB Mkr3 2.413 26 GHz
10 dBidiv__ Ref -5.17 dBm -15.17 dBm
Log 3
152 1 [ 2
AN TRNPIRN 1) S R DR US| POt PV VS P A Pg Roy wwf\;;&\ 2147 dbm
252
352 = ﬂ_,l \ﬂ i,
-152 Mﬂr,..- M. \W\
-55.2 Lt i [, P
5.2
752
8532
452
Span 30.00 MHz

Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
welwoodTRelscll X 1 ¥ | FUNCTOR | FURCTORWOIH]

| Center 2.41200 GHz

2.403 81 GHz -21.73 dBm
2 N 1 T 242019 GHz -21.60 dBm
N 1 f 2413 26 GHz -15.17 dBm

m

(T |

STATUS |

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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802.11g CH2437MHZ

s Keysight Spectrum Analyzer - Swept SA o e
RL [ RF [soe Ac | correc | | SENSE:PULSE] | ALIGN AUTO | 09:21:12 AM Sep 13, 2025
[Center Freq 2.437000000 GHz | - Avg Type: Log-Pwr TS
PNO: Fast (50  11ig: FreeRun TYPEIM
IFGain:Low #Atten: 30 dB oerlP PPPPP
Rof Offeot 1 dB Mkr3 2.438 26 GHZ
10 dB/div Ref -5.16 dBm -15.16 dBm
Log 3
152 1 ’ 2
Lol o el e asen | o] L pllenm Npnfln, -21.16 dbm
-25.2 ;
o’
-
-35.2
453 ik m{\”"‘f‘
[~ g
552 — Pty
662
752
852
952
Center 2.43700 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
[MODETRCISC] X | ¥ | FONCTON | FUNCTONWITH]
N T 2.428 81 GHz -21.52 dBm
N 1 f 244519 GHz -22.03 dBm
N |1 ¢ 2.438 26 GHz -15.16 dBm
i | 3 Z
sratus| -
802.11g CH2462MHZ
s Keysight Spectrum Analyzer - Swept SA o e
RL [ RF [soe Ac | correc | | SENSE:PULSE] | ALIGN AUTO | 09:39:59 AM Sep 13, 2025
[Center Freq 2.462000000 GHz | - Avg Type: Log-Pwr TS
PNO: Fast 0 Trig: Free Run TYPE| M ¥
IFGain:Low #Atten: 30 dB oerlP PPPPP
Rof Offeot 1 dB Mkr3 2.463 26 GHZ
10 dB/div Ref -5.25 dBm -15.25 dBm
Log 3
153 1 ’ 2
L T O e o v e PscelGme e o L -21.25 dbm)
253 7 C s
y) %
-353 =4 v
- My
453 e ks
[ Vi,
553 | e L R ——
653
753
853
953
Center 2.46200 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)

[MKRIMODEITRCISCLL X L L FUNCTION | FUNCTION WIDTH] B
2.45378 GHz -22.50 dBm
N 1 f 2.470 19 GHz -22.50 dBm
N 1 f 2.463 26 GHz -15.25 dBm

m

(T | ¢

STATUS |

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11n 20-2412MHz

o Keysight Spectrum Analyzer - Swept SA =)o e
RL [ RF [soe Ac | correc | | SENSE:PULSE] | ALIGN AUTO | 10:15:34 AM Sep 13, 2025
[Center Freq 2.412000000 GH=z | : Avg Type: Log-Pwr TRACE
PNO: Fast (50  11ig: FreeRun TYPEIM
IFGain:Low #Atten: 30 dB oerlP PPPPP
Mkr3 2.413 23 GHz
Ref Offset 1 dB
||1L%;iB!div Ref -5.72 dBm -15.72 dBm
P It | & 2
VAT Y N N O 2 Jw\ ]w—'u‘tm Moot llonn e an /L y 21,72 e
257
357 ~ 1SH
F e
457 7 e
EE7 - mr-"(‘“ Pt fL -
66T
757
857
957
Center 2.41200 GHz Span 30.00 MHz
| Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
[MODETRCISC] X | ¥ | FONCTON | FUNCTONWITH]
N T 2.403 18 GHz -22.32 dBm
N 1 f 2.420 82 GHz -22.67 dBm
N |1 ¢ 2413 23 GHz -15.72 dBm
i | 3 Z
sratus| -
802.11n 20-2437MHz
s Keysight Spectrum Analyzer - Swept SA o e
RL RF [soe Ac | correc | | SENSE:PULSE] ALIGN AUTO | 11:08:19 AM Sep 13, 2025
[Center Freq 2.437000000 GHz | - Avg Type: Log-Pwr TS
PNO: Fast 0 Trig: Free Run TYPE| M ¥
IFGain:Low #Atten: 30 dB oerlP PPPPP
Mkr3 2.438 23 GHz
Ref Offset 1 dB
||1L%;iB!div Ref -5.28 dBm -15.28 dBm
pe: a1 | & 2
PN fl o »J"\-\M\”Lw\\ RO PO N (Y PR (V) \ -21.28 dBf
253
K \,
-353
R
-153 J‘M "
o~ e,
55,3 e L My,
653
753
853
953
Center 2.43700 GHz Span 30.00 MHz
| Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)

FUNCTION FUNCTION WIDTH |

~ 242818GHz 21 61 dBm
1 T 2.445 82 GHz -22.50 dBm
1 f 243823 GHz -15.28 dBm

m

i | 3

STATUS |

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11n 20-2462MHz

—
o Keysight Spectrum Analyzer - Swept SA =[]
RL RF [soe Ac | correc | | SENSE:PULSE] ALIGN AUTO | 11:19:00 AM Sep 13, 2025
[Center Freq 2.462000000 GHz e

Avg Type: Log-Pwr 3456

TYPE|M ¥y

Trig: Free Run

|Eggan;\[m ca #Atten: 30 dB beT|P PPPPP
Mkr3 2.463 26 GHz
Ref Offset 1 dB
||10 dBidiv - Ref -5.03 dBm -15.03 dBm
Log
150 1 03 "
g 3 S S YL SO SV, 0 0 OOV N . S
250 i
i
350
450 V"'Iﬂ "\,\\
4 \\_“NL
S ] R— |
850
750
-850
950
Span 30.00 MHz

| Center 2.46200 GHz

Res BW 100 kHz

#VBW 300 kHz Sweep 2.933 ms (1001 pts)

(WooHTRClsc] % ] ¥ ] FUNCTON ] FUNCTIONWIOTH]

N{1]Ff] 245315GHz ~ -21.73dBm
N 1 f 2.470 79 GHz -21.73 dBm
N 1 f 2.463 26 GHz -15.03 dBm

FUNCTION VALUE

m

(T |

STATUS |

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901

http://www.FCS-lab.com
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4. CONDUCTED OUTPUT POWER

4.1 limit

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz
bands: 1 Watt. If transmitting antennas of directional gain greater than 6 dBi are used, the
conducted output power from the intentional radiator shall be reduced below the stated values as
appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

4.2 test procedure
a. Connect each EUT’s antenna output to power sensor by RF cable and attenuator

b. Measure the PK output power of each antenna port by power meter.

4.3 TEST SETUP

m -r}

Power meter i
4.5 test results

TestMode Channel (MHz) Result (dBm) Limit (dBm) Verdict
802.11b 2412MHz 3.53 30 Pass
802.11b 2437MHz 3.23 30 Pass
802.11b 2462MHz 3.81 30 Pass
802.11g 2412MHz 3.67 30 Pass
802.11g 2437MHz 3.62 30 Pass
802.11g 2462MHz 3.62 30 Pass

802.11n 20 2412MHz 3.03 30 Pass

802.11n 20 2437MHz 3.47 30 Pass

802.11n 20 2462MHz 3.65 30 Pass

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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5. POWER SPECTRAL DENSITY

5.1 LIMIT

For digitally modulated systems, the power spectral density conducted from the intentional radiator to
the antenna shall not be greater than 8dBm in any 3 kHz band during any time interval of continuous
transmission.

5.2 TEST PROCEDURE
(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) Set the spectrum analyzer as follows:

Center frequency DTS Channel center frequency
RBW: 3 kHz < RBW < 100 kHz

VBW: = 3RBW

Span 1.5 times the DTS bandwidth
Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(3) Allow the trace to stabilize, use the peak marker function to determine the maximum amplitude level
within the RBW
(4) If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

5.3 TEST SETUP

Spectrum Analyzer EUT

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com




| gl S— ]
N Page 22 of 54 Report No.: FCS202509312W02

5.4 TEST RESULTS
TestMode Channel (MHz) Result Limit Verdict
(dBm/3KHz) (dBm/3KHz)

802.11b 2412MHz -23.38 8 Pass
802.11b 2437MHz -23.52 8 Pass
802.11b 2462MHz -22.92 8 Pass
802.11g 2412MHz -30.11 8 Pass
802.11g 2437MHz -30.14 8 Pass
802.11g 2462MHz -30.13 8 Pass

802.11n 20 2412MHz -29.96 8 Pass

802.11n 20 2437MHz -29.91 8 Pass

802.11n 20 2462MHz -29.53 8 Pass

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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5.5 original test data

802.11b-2412MHz

ww Keysight Spectrum Analyzer - Swept SA- =
RL I RF [500 AC | CORREC | [ SENSE:PULSE] [ ALIGN AUTO | 07:46:01 PM Sep 12, 2025
[Center Freq 2.412000000 GHz | . Avg Type: Log-Pwr TRACEILI23 45 6
PNO: Fast GO  1rig: FreeRun TYPE] M AR

IFGain:Low #Atten: 30 dB bef(EE REEF

Ref Offset 1 dB Mkr1 2.412 544 GHz

Ref -13.38 dBm -23.38 dBm

10 dBidiv
JLog

234

1

MMW { W*h

334

"

434

i N P ST
i

Wmvﬂfm

T

534

B34

REE)

B34

G934

-103

Center 2.412000 GHz
Res BW 3.0 kHz

Span 15.12 MHz
Sweep 1.594 s (1001 pts)

#VBW 10 kHz

IMSG‘

STATUS |

802.11b-2437MHz

ww Keysight Spectrum Analyzer - Swept SA- P
RL I RF [500 AC | CORREC | [ SENSE:PULSE] [ ALIGN AUTO | 07:53:14 PM Sep 12, 2025
[Center Freq 2.437000000 GHz | o Avg Type: Log-Pwr TRTf:iE ARERER;
PNO: Fast r1g: kree Hun i

IFGain:Low e #Atten: 30 dB DET|P PPPPP

Ref Offset 1 dB
Ref -13.52 dBm

Mkr1 2.437 529 GHz
-23.52 dBm

10 dBidiv
JLog

235

335

’1
T S

435

TZEIN
"“ Fali

535

b

B35

S il

B35

935

-104

Center 2.437000 GHz
Res BW 3.0 kHz

Span 15.12 MHz

#VBW 10 kHz Sweep 1.594 s (1001 pts)

IMSG‘

STATUS |

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO

Tel: 769-27280901  Fax:769-27280901

.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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802.11b-2462MHz

Keysight Spectrum Analyzer - Swept SA o e

RL [ RF [soe Ac | correc | | SENSE:PULSE] | ALIGN AUTO | 09:04:03 AM Sep 13, 2025

[Center Freq 2.462000000 GH=z : Avg Type: Log-Pwr TRAGE[1]23 4 5 6

PNO: Fast (50  11ig: FreeRun TYPE] M WARAAAAY

IFGain:Low #Atten: 30 dB pef|P ER P 1P

Ref Offset 1 d Mkr1 2.462 546 GHZ

10dBidiv  Ref -12.92 dBm -22.92 dBm
JLog

1

228

MW M

-429

=

il i, M‘*%Mwﬂmm
329 o “‘

)

528

| 1\\« mfdw WM% i

u1

629

729

529

929

-103

Center 2.462000 GHz

Span 15.17 MHz

Res BW 3.0 kHz #VBW 10 kHz Sweep 1.599 s (1001 pts)
IMSG‘ STATUSE
802.11g-2412MHz
Keysight Spectrum Analyzer - Swept SA = o =]
RL [ RF [soe Ac | correc | | SENSE:PULSE] | ALIGN AUTO | 09:15:12 AM Sep 13, 2025
[Center Freq 2.412000000 GHz | - Avg Type: Log-Pwr TRACE1]23 45 6
PNO: Fast (50  11ig: FreeRun TYPE] M WARAAAAY
IFGain:Low #Atten: 30 dB oe|EEREEE
Mkr1 2.413 499 GHz
Ref Offset 1 dB
10 By Ref -20.11 dBm -30.11 dBm
JLog
1
-30.1 "
AR A e
s J | ok jt
50,1 MMWTM H"”.,-W]
B0 W\ww ‘,‘NL\LH
701
-B0.1
801
-100
-110
Center 2.41200 GHz Span 24.57 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.591 s (1001 pts)
IMSG‘ STATUSE

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901

Fax:769-27280901

http://www.FCS-lab.com
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Keysight Spectrum Analyzer - Swept SA =& @
RL [ RF [soe Ac | correc | | SENSE:PULSE] | ALIGN AUTO | 09:23:48 AM Sep 13, 2025
[Center Freq 2.437000000 GHz Avg Type: Log-Pwr TS

3456

Trig: Free Run
#Atten: 30 dB

TYPE{M ¥t
DET|P PPPP P

PNO: Fast 5,0
IFGain:Low

Ref Offset 1 dB

10 dBidiv. - Ref -20.14 dBm
JLog

Mkr1 2.438 499 GHz
-30.14 dBm

=301

.1

401

AV

prt T ARt

-50.1

B0

-1

-B0.1

801

-100

-0

Center 2.43700 GHz
Res BW 3.0 kHz

Span 24.57 MHz
Sweep 2.591 s (1001 pts)

#VBW 10 kHz

IMSG‘

|STATUS

802.119-2437MHz

802.11g-2462MHz

E eyt Spectrum Analyzer - Swept SA N
RL I RF [500 AC | CORREC | [ SENSE:PULSE] [ ALIGN AUTO | 09:42:34 AM Sep 13, 2025
[Center Freq 2.462000000 GHz | . Avg Type: Log-Pwr TRACENLI23 45 6
PNO: Fast GO Trig: Free Run TYPE] M AAAAAARA
IFGain-Low #Atten: 30 dB pef|EEEFEE
Mkr1 2.463 502 GHz
Ref Offset 1 dB
10d/div  Ref -20.13 dBm -30.13 dBm
JLog
’1
0.1
i I
L i kAl ket
A0 WFJ \ﬁ”.
601 W er\.m
- M iy,
A0
80,1
Bl
110
Center 2.46200 GHz Span 24.62 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.595 s (1001 pts)
IMSG‘ |STATUS:

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO

.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901

http://www.FCS-lab.com
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802.11n 20-2412MHz

Kyl SpecHim ARakLor S SA e ]
RL [ RF [soe Ac | correc | | SENSE:PULSE] | ALIGN AUTO | 10:18:09 AM Sep 13, 2025
[Center Freq 2.412000000 GH=z | : Avg Type: Log-Pwr TRAGE[1]23 4 5 6
PNO: Fast (50  11ig: FreeRun TYPE] M WARAAAAY
IFGain:Low #Atten: 30 dB 2o L
Ref Offset 1 dB Mkr1 2.414 461 GHz
I1L%;IB!div Ref -19.96 dBm -29.96 dBm

)
A A S o
T b

70.0 i ol
-B0.0
-80.0
100
-110
Center 2.41200 GHz Span 26.46 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.790 s (1001 pts)
IMSG‘ STATUSE
802.11n 20-2437MHz
. Keyoght Spectrum Analyeer - Swept SA Tole )
RL [ RF__ [50Q AC | CORREC | [ SENSE:PULSE] I ALIGN AUTO | 11:10:54 AM Sep 13, 2025
[Center Freq 2.437000000 GHz | . Avg Type: Log-Pwr TRACENLI23 45 6
PNO: Fast GO Trig: Free Run TYPE] M AAAAAARA
IFGain:Low #Atten: 30 dB g i
Mkr1 2.439 461 GHz
Ref Offset 1 dB
ll%gB!div Ref -19.91 dBm -29.91 dBm

1
299 Q

wa T AL e HWWMWWMWWWM%

’ v
599 M mﬂp‘-{{
ol ,

T e

REE!

599

999

-10

Center 2.43700 GHz Span 26.46 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.790 s (1001 pts)

IMSG‘ sTATUS |

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11n 20-2462MHz

et Spactiiarm Aalyser SWipt SA e ]
RL [ RF [soe Ac | correc | | SENSE:PULSE] | ALIGN AUTO | 11:21:35 AM Sep 13, 2025
[Center Freq 2.462000000 GH=z | : Avg Type: Log-Pwr TRAGE[1]23 4 5 6
PNO: Fast (50  11ig: FreeRun TYPE] M WARAAAAY
IFGain:Low #Atten: 30 dB 2 L
Ref Offset 1 dB Mkr1 2.464 487 GHz
|jodeidiv Ref -19.53 dBm -29.53 dBm

og

295

’1
b quWJ«JWMWWWL
/ :

N ",

B985 it
e Py
795
-B95
995
-0
Center 2.46200 GHz Span 26.46 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.790 s (1001 pts)
IMSG‘ STATUS:

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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6. Band edge and spurious(conducted)

6.1 LIMIT

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall be at
least 30dB below that in the 100kHz bandwidth within the band that contains the highest level of the
desired power.

6.2 TEST PROCEDURE
(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) Establish a reference level by using the following procedure:

Center frequency DTS Channel center
frequency

RBW: 100kHz

VBW: 300kHz

Span 1.5times the DTS bandwidth

Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(3) Establish Allow the trace to stabilize, use the peak marker function to determine the maximum peak
power level to establish the reference level.

(4) Set the spectrum analyzer as follows:

RBW: 100kHz

VBW: 300kHz

Span Encompass frequency range to be
measured

Number of measurement points 2span/RBW

Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(5) Allow the trace to stabilize, use the peak marker function to determine the maximum amplitude of

all unwanted emissions outside of the authorized frequency band

6.3 TEST SETUP

Spectrum Analayzer EUT

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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6.5 TEST RESULTS
Eut set mode CH or Frequency Result
802.11b CHA1 Pass
CH11 Pass
802.11g CHA1 Pass
CH11 Pass
802.11n 20 CH1 Pass
CH11 Pass

6.5 Original test data
802.11b Low CH

—
' Keysight Spectrum Analyzer - Swept SA ==
RL [ RF [soe Ac | correc | | SENSE:PULSE] | ALIGN AUTO | 07:46:41 PM Sep 12, 2025
[Center Freq 2.375000000 GHz | T Avg Type: Log-Pwr TRes il 23
PNO: Fast © rig: Free Run M AP
IFGain:Low 7 satten: 3048 bef|E R BERE

Mkr1 2.411 00 GHZ

Ref Offset 1 dB
||1L%;iB!div Ref 1.67 dBm -8.33 dBm

-6.33
)

183 |
\

n -28.33 dBim|

283 I
-38.3 3{ L
-46.3 =

" L A ppe Awll’/d g il "

58,3 felitaniae da ) A o o

663

783

a3

Start 2.30000 GHz Stop 2.45000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 14.40 ms (1001 pts)

2.411 00 GHz -8.33 dBm
2| N 21T 2.374 85 GHz -54.89 dBm
3N 1 f 2.399 90 GHz -50.42 dBm
4
5 =
6
7
8
9
10 I
11 -
< i | ¢
vsc sratus|

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11b High CH

s Keysight Spectrum Analyzer - Swept SA = e
RL [ RF [soe Ac | correc | | SENSE:PULSE] | ALIGN AUTO | 09:04:45 AM Sep 13, 2025
[Center Freq 2.505000000 GHz | - Avg Type: Log-Pwr TE
PNO: Fast (50  11ig: FreeRun TYPEIM
IFGain:Low #Atten: 30 dB oerlP PPPPP
Rof Offeot 1 dB Mkr1 2.463 00 GHZ
10 dB/div Ref 1.89 dBm -8.11 dBm
Log 1
L4
a1 1”'"ij’¥1
g1 £ L
281 .ﬁLr W‘I -28.11 dBm|
381 'J 1\
-45.1 1 H ‘,,\F 2>
s _r\,,f‘fr.m %MMQ)NM s », T LT O T A gt b o ] Lol ittt }L bl
681
-78.1
88,1
Start 2.43000 GHz Stop 2.58000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 14.40 ms (1001 pts)
N 246300 GHz -8 A1dBm
2N 1 f 2.483 55 GHz -57.24 dBm
3N 1 f 2.560 05 GHz -54.06 dBm
4
5 =
6
7
8
9
10 I
11 -
4_\ i : : i_r
MsG STATUS |
802.11g low CH
s Keysight Spectrum Analyzer - Swept SA o e
RL [ RF [soe Ac | correc | | SENSE:PULSE] | ALIGN AUTO | 09:15:53 AM Sep 13, 2025
[Center Freq 2.375000000 GHz | s Avg Type: Log-Pwr Toses y
PNO: Fast G0  IMg:Freekun R A

IFGain:Low #Atten: 30dB

Mkr1 2.413 25 GHZ

Ref Offset 1 dB
||1L%;iB!div Ref -5.14 dBm -15.14 dBm

1
-16.1
WA LR
-25.1 {1 J‘W
-35.1 J lL -35.14 dbm|
N
5 g \
¢ Y 7
551 o [Ty |
e B SPFTEF [TV PRI RN TR SRR S NP R D TR ¥ P e
B4.1
781
851
951
Start 2.30000 GHz Stop 2.45000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 14.40 ms (1001 pts)
FRfsc] X [ Y | FUNCTON | FURCTONwWOTH] :
N 1 2.413 25 GHz -15.14 dBm
2l N | 1 T 2.381 30 GHz -55.18 dBm
3N 1 f 2.399 90 GHz -51.68 dBm
4
5 =
6
7
8
9
10 M
1 -
| e — !
MSG STATUS |

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com




——-t\\
=
N Page 31 of 54 Report No.: FCS202509312W02

802.11g high CH

ww Keysight Spectrum Analyzer - Swept SA- B
RL I RF [500 AC | CORREC | [ SENSE:PULSE] [ ALIGN AUTO | 00:43:15 AM Sep 13, 2025
Eenter Freq 2.505000000 GHz | o Avg Type: Log-Pwr TR:;E o P4 o
PNO: Fast © rig: Free Run M 3R

IFGain:Low > #Atten: 30dB DETIPPPPPP

Mkr1 2.463 30 GHz

Ref Offset 1 dB
||1L%gBldiv Ref -5.20 dBm -15.20 dBm

1
-152 MWL‘HFJ‘*LUUJH
2632 - i
352 /J \ -35.20 dBmfl
4 2
4532 i 5
552 w,w'wm\'\_.r e Pt AT g et | A o e e ST TN S P e |3 R S R Y L R 1T
552
-752
852
952
Start 2.43000 GHz Stop 2.58000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 14.40 ms (1001 pts)
z
2 N 2.483 55 GHz
3N 1 f 2.560 05 GHz -63.47 dBm
4
5 =
6
7
8
9
10 m
11 &
4] (T =
hg] STATUS |
802.11n20 Low CH
s Keysight Spectrum Analyzer - Swept SA = =]
RL [ RF [soe Ac | correc | | SENSE:PULSE] | ALIGN AUTO | 10:18:48 AM Sep 13, 2025
[Center Freq 2.375000000 GHz | . Avg Type: Log-Pwr iz e e
PNO: Fast 0 Trig: Free Run aE L

IFGain:Low #Atten: 30dB

Mkr1 2.417 00 GHZ

Ref Offset 1 dB
||1L%;iB!div Ref -6.11 dBm -16.11 dBm

1
161
AN LA
261 {J J\Tw 11
/ 3614
' ] \ -36.11 dBm|
36.1 T
461 2 J b
55.1 j A i
T ek ! g raael' TR TR | L R i P P e T E Wy
-B6.1
-76.1
-86.1
961
Start 2.30000 GHz Stop 2.45000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 14.40 ms (1001 pts)
2.417 00 GHz -16.11 dBm
2.379 65 GHz -54.90 dBm
2.399 90 GHz -48.60 dBm
i | 3 Z
vsc sratus|

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11n20 High CH

Ex:gs@msm;mmmﬁmmm e e
RL [ RF [soe Ac | correc | | SENSE:PULSE] | ALIGN AUTO | 11:22:16 AM Sep 13, 2025
[Center Freq 2.505000000 GHz | - Avg Type: Log-Pwr TRACE1]23 45 6

PNO: Fast (50  11ig: FreeRun T\Drg ;-’I iyt

IFGain:Low #Atten: 30dB

Mkr1 2.463 30 GHZ

Ref Offset 1 dB
||1L%;iB!div Ref -5.24 dBm -15.24 dBm

152 .1
[ {,,ﬂ.JU-ML{MJnJLuH

252
352 / I\i ﬁg -35.24 dBm)|
452 /
2
552 Lot “1/ \ hﬁr\ r| H Lo | 5 .z L
S e i T T S N R L v e e S S TS K v i T
652
782
852
852
Start 2.43000 GHz Stop 2.58000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 14.40 ms (1001 pts)
o rr—— i UON- L FUNCTION WIDEA | EUNCEO)
2.463 30 GHz -15.24 dBm
2l N 11 F 2.483 55 GHz -57.51 dBm
3N 1 f 2533 65 GHz -39.20 dBm
4
5 =
6
7
8
9
10 I
1 -
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MSG STATUS |
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Spurious emissions

(802.11b)
802.11b low CH, 2412MHZ
30MHZ-25GHZ
E Keysight Spectrum Analyzer - Swept SA T
RL [ RF [soe Ac | correc | | SENSE:PULSE] | ALIGN AUTO | 07:47:34 PM Sep 12, 2025
[Center Freq 12.515000000 GHz | : Avg Type: Log-Pwr TRAGE[1]23 4 5 6
PNO: Fast 0 Trig: Free Run TYPE| M WA
IFGain:Low Atten: 6 dB DB L RERE
Mkr2 2.413 9 GHz
Ref Offset 1 dB
||10 dBidiv__ Ref -5.92 dBm -11.48 dBm
Log )
158
-259 e |
-359
159
559
1
659
759
659
953

| Start 0.03 GHz

Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (32001 pts

Stop 25.00 GHz

X 1 T FOcron ] Funcrionvaor]

m

118.2 MHz -69.25 dBm
2.4139 GHz -11.48 dBm
3.216 0 GHz -69.97 dBm
24.700 4 GHz -63.10 dBm
I\E} “STATUE‘.:

802.11b Middle CH, 2437MHz
30MHZ-25GHZ

= e

' Keysight Spectrum Analyzer - Swept SA
i

RL [ RF [soe Ac | correc | | SENSE:PULSE] | ALIGN AUTO | 07:54:41 PM Sep 12, 2025

enter Freq 12.515000000 GHz o F| i Erealbin Avg Type: Log-Pwr T?ﬁi 1 ‘? 5

S T s oerfPPPPPP

|| Ref Ofset 1 B MKr2 2.436 5 GHZ

1L%B!div Ref -25.88 dBm -10.91 dBm
159
259
359
-159

] 3 m
659
759

859 Iw

959

| Start 0.03 GHz

Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (32001 pts

Stop 25.00 GHz

FUNCTION | FUNCTION WIDTH]

m

N1 f 1205 MHz -67.85 dBm
N o1t 2.436 5 GHz -10.91 dBm
3N 1 f 57450 GHz -63.37 dBm
4 N 1 f 247714 GHz -63.71 dBm
5
6
7
8
9
10
11
< I
MSG STATUS |
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802.11b High CH, 2462MHz

30MHZ-25GHZ
Keysight Spectrum Analyzer - Swept SA T
RL RF [soe Ac | correc | | SENSE:PULSE] ALIGN AUTO | 09:05:36 AM Sep 13, 2025
[Center Freq 12.515000000 GHz | - Avg Type: Log-Pwr TRACE1]23 45 6
PNO: Fast 0 Trig: Free Run TYPE| M WA
IFGain:Low Atten: 6 dB g L2 i
Rof Offeot 1 dB Mkr2 2.460 7 GHzZ
10 dB/div Ref -4.99 dBm -9.90 dBm
-og &)
-16.0
250 =28t g
350
-450
-55.0 3 A
aaopd
750 f . |
-B5.0 ;
-850
Start 0.03 GHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (32001 pts
LKl gy UNCTION | FUNCTION W &
f 120.5 MHz -71.83 dBm
f 2.4607 GHz -9.90 dBm
f 5.747 3 GHz -60.61 dBm
f 24.6114 GHz -63.06 dBm
i | 3 Z
|s‘m'rus:
(802.11g)
802.11g Low CH, 2412MHz
30MHz-10GHZ
Keysight Spectrum Analyzer - Swept SA T
RL [ RF [soe Ac | correc | | SENSE:PULSE] ALIGN AUTO | 09:16:45 AM Sep 13, 2025
[Center Freq 12.515000000 GHz | - Avg Type: Log-Pwr TRACE[1]23 45 6
PNO: Fast 0 Trig: Free Run TYPE| M WA
IFGain:Low Atten: 6 dB g EE i
Mkr2 2.415 4 GHz
Ref Offset 1 dB
||10 deidiv Ref -11.05 dBm -16.36 dBm
Log p)
211 i
=311 ~35 14 dbm)|
411
511
4
511 |y 3
711 -
B1.1
911
-101
Start 0.03 GHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (32001 pts
118.2 MHz -70.17 dBm
2.4154 GHz -16.36 dBm
2.607 4 GHz -67.96 dBm
24.234 5 GHz -63.79 dBm
i | 3 Z
s s‘m'rus:
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802.11g Middle CH, 2437MHz
30MHz-25GHZ

Keysight Spectrum Analyzer - Swept SA T
RL RF [soe Ac | correc | | SENSE:PULSE] ALIGN AUTO | 09:25:14 AM Sep 13, 2025
[Center Freq 12.515000000 GHz | - Avg Type: Log-Pwr TRACE1]23 45 6
PNO: Fast 0 Trig: Free Run TYPE| M WA
IFGain:Low Atten: 6 dB p=EERERE
I ——— Mkr2 2.441 9 GHz
10 Bldlv_ Ref -11.26 dBm -16.24 dBm
Log )
213
313 REERLL I |
413
£13
4
513 b 3
713 !
613
1.3
1M
Start 0.03 GHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (32001 pts
L s r— TN | FUNCTION W &
f 120.5 MHz -69.75 dBm
f 24419 GHz -16.24 dBm
f 3.249 6 GHz -67.83 dBm
f 24.080 8 GHz -63.90 dBm
(I | 3 Z
|STATUS:
802.11g High CH, 2462MHz
30MHZ-25GHZ
. Keyeight Spectrum Anslyzer - Swept SA T e
RL [ RF [s0q AC [ CORREC | | SENSE:PULSE] [ ALIGN AUTO | 00:44:06 AM Sep 13, 2025
[Center Freq 12.515000000 GHz | - Avg Type: Log-Pwr TRACEN1]23 45 6
PNO: Fast GO Trig: Free Run TYPE] M AAAAAARA
IFGain:Low Atten: 6 dB g i
Ref Offect 1 dB Mkr2 2.456 8 GHzZ
10 dB/div Ref -14.29 dBm -19.44 dBm
Log 5
243
343 -35 20 dEmlf
44,3
-54.3 A
3
TR | : " .<
743 |
-54.3
943
104
Start 0.03 GHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (32001 pts
119.7 MHz .81 dBm
2.456 8 GHz -19.44 dBm
2.7197 GHz -66.97 dBm
24.887 6 GHz -63.58 dBm
m, | 3 =
hg] STATUS:
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802.11n 20 Low CH, 2412MHz

30MHZ-25GHZ
T oo S iAo SweR R T= o =]
RL [ RF [soe Ac | correc | | SENSE:PULSE] | ALIGN AUTO | 10:19:40 AM Sep 13, 2025
[Center Freq 12.515000000 GHz | : Avg Type: Log-Pwr TRAGE[1]23 4 5 6
PNO: Fast 0 Trig: Free Run TYPE| M WA
IFGain:Low Atten: 6 dB g hE i
Rof Offeot 1 dB Mkr2 2.413 9 GHz
10 dBldlv Ref -11.70 dBm -19.45 dBm
Log '2
217
37 -36.17 dBm)|
417
7 3 g’
517 bt p
T - ‘
B17
a1
-102
Start 0.03 GHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (32001 pts
f 122.1 MHz -71.03 dBm
f 2.4139 GHz -19.45 dBm
f 5.745 8 GHz -59.00 dBm
f 24.541 2 GHz -63.44 dBm
i | 3 Z
vsc oratus| -
802.11n 20 Middle CH, 2437MHz
30MHZ-25GHZ
T oo S iAo SweR R T= o =]
RL [ RF [soe Ac | correc | | SENSE:PULSE] | ALIGN AUTO | 11:12:21 AM Sep 13, 2025
[Center Freq 12.515000000 GHz | - Avg Type: Log-Pwr TRACE1]23 45 6
PNO: Fast 0 Trig: Free Run TYPE| M WA
IFGain:Low Atten: 6 dB ) hE i
I ——— Mkr2 2.444 3 GHz
10 Bldlv Ref -12.20 dBm -18.54 dBm
Log \
=222
-322 =355z ]|
-42.2
522 3
s22k1 - (’}
722 1 s
822
g2z -
-102
Start 0.03 GHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (32001 pts
120.5 MHz dBm
f 2.444 3 GHz -18.54 dBm
f 5.740 3 GHz -59.86 dBm
f 24,577 1 GHz -63.85 dBm
i | 3 Z
vsc oratus| -
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802.11n 20 High CH, 2462MHz
30MHZ-25GHZ

T oo S iAo SweR R = =]
RL [ RF [soe Ac | correc | | SENSE:PULSE] | ALIGN AUTO | 11:23:08 AM Sep 13, 2025
[Center Freq 12.515000000 GHz | - Avg Type: Log-Pwr TRACE[1]23 45 6
PNO: Fast 0 Trig: Free Run TYPE| M WA
IFGain:Low Atten: 6 dB g 2 i
Rof Offeot 1 dB Mkr2 2.469 3 GHzZ
10 B/dlv Ref -13.16 dBm -19.05 dBm
Log )
=232
-332 524 0
-43.2
-53.2 3 r's
Ech) ! T
732 -
-83.2 i
932
-103
Start 0.03 GHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (32001 pts
MHz - dBm
2.469 3 GHz -19.05 dBm
5.737 2 GHz -65.79 dBm
24.989 9 GHz -63.72 dBm
i | 3 Z
s oratus| -
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7. RADIATED EMISSION MEASUREMENT

7.1 RADIATED EMISSION LIMITS
In any 100 kHz bandwidth outside the operating frequency band. In case the emission fall within
the Restricted band specified on Part15.205(a)&209(a) limit in the table and according to ANSI
C63.10-2013 below has to be followed
LIMITS OF RADIATED EMISSION MEASUREMENT (0.009MHz - 1000MHz)

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (1GHz-25 GHz)

(dBuV/m) (at 3M)
PEAK AVERAGE

Above 1000 74 54

FREQUENCY (MHz)

Notes:
(1) The limit for radiated test was performed according to FCC PART 15C.

(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

For Radiated Emission

Spectrum Parameter Setting
Attenuation Auto
Detector Peak/AV

Start Frequency

1000 MHz(Peak/AV)

Stop Frequency

10th carrier hamonic(Peak/AV)

RB / VB (emission in restricted
PK=1MHz / 1MHz, AV=1 MHz /10 Hz

band)
For Band edge
Spectrum Parameter Setting
Detector Peak/AV

Lower Band Edge: 2300 to 2403 MHz
Upper Band Edge: 2479 to 2500 MHz
PK=1MHz / 1MHz, AV=1 MHz / 10 Hz

Start/Stop Frequency

RB / VB (emission in restricted band)

Flux Compliance Service Laboratory
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Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9kHz~90kHz / RB 200Hz for PK & AV
Start ~ Stop Frequency 90kHz~110kHz / RB 200Hz for QP
Start ~ Stop Frequency 110kHz~490kHz / RB 200Hz for PK & AV
Start ~ Stop Frequency 490kHz~30MHz / RB 9kHz for QP
Start ~ Stop Frequency 30MHz~1000MHz / RB 120kHz for QP
7.2 TEST PROCEDURE

a. The measuring distance of at 3 m shall be used for measurements at frequency 0.009MHz up
to 1GHz,and above 1GHz.

b. The EUT was placed on the top of a rotating table 0.8 meters (above 1GHz is 1.5 m) above the
ground at a 3 meter anechoic chamber test site. The table was rotated 360 degrees to
determine the position of the highest radiation.

c. The height of the equipment shall be 0.8 m(above 1GHz is 1.5 m); the height of the test
antenna shall vary between 1 m to 4 m. horizontal and vertical polarizations of the antenna are
set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then QuasiPeak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported
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7.3 TESTSETUP

(A) Radiated Emission Test-Up Frequency Below 30MHz

Loop Antenna
EUT
M — »
— ——
| I
J Spectrum
Ground Plane Coaxial Cable Analyzer
(B) Radiated Emission Test-Up Frequency 30MHz~1GHz
&
E-— 3m —
Turntable ; i p
\\ EUT m to 4m
“““““ Spectrum
ID'Sm ! L r-' Analyzer
CrapesRonte Coaxial Cable
(C) Radiated Emission Test-Up Frequency Above 1GHz
EUTle— 3m —
,,,,,,,,,, ! Amplifier
&
15m
Turntable 1m to dm Spectrum
1! Analyzer
N
Ground Plane J _
Coamial Cable
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